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Summary Guideline: Paediatric Sepsis — The First Hour

0 min Recognise severe sepsis/septic shock
Begin high flow Oxygen

Establish intravenous(1V) (2-3 minutes) or intra-osseous (10) access

Initiate Fluid Resuscitation
20mL/kg 0.9% sodium chloride then 20mL/kg colloid (reassess & repeat if needed)
Commence appropriate antimicrobial(s) within 1 hour of presentation
Correcthypoglycaemia: 2 mL/kg 10% dextrose

S5 min

Shock not reversed

———— Shocknot reversed 1

4 Fluid Refractory Shock (>60mL/kg) - Discuss with NWTS )

Anaesthetise for ventilation and invasive monitoring
Hypotension is a risk: NWTS suggest ketamine 1mg/kg +/- fentanyl 1microgram/kg +

15 min

*If using
Dopamine

muscle relaxanteither intravenous or infraosseous
Begin dopamine via peripheral IV*/IO Dose: up to10 micrograms/kg/min
Use: www.crashcall.net emergency drug calculator

\_ Discuss with NWTS at earliest opportunity )

\

via peripheral
line: 3 x wi(kg)
Made up to
50mLs with
5% dextrose
(max. =

180 mg/50mL)

( Goal Directed Therapy
Maintain or restore airway, oxygenation & adequate CO, clearance
Restore & maintain normal perfusion:
» No difference in quality between central & peripheral pulses
+ Warm extremities (caution may have warm shock)
+ HR, BP within normal limits for age
» Central capillary refill time < 2 seconds
Normal mental status
Urine output returned (>0.5-1ml/kg/hour)
Serum lactate <2 mmol/L
Central venous saturation (S,,0,) >70% from neck line (ideally)
wormal blood glucose concentration /

Shock not reversed | CENTRALACCESS
d/w NWTS
Cold shock with low blood Warm Shock with low
blood pressure

pressure
Titrate fluid & add

noradrenaline.
Aim S_,0,> 70%

Cold shock with
normal blood pressure

Titrate fluid & add
adrenaline.
Aim S,,0,>70%, Hb > g/L
100 g/L

Titrate fluid & add adrenaline
Aim S,,0,> 70%, Hb > 100

If S,,0, still < 70%,
NWTS team will
consider milrinone with
volume loading

If still hypotensive, add
noradrenaline
If S,,0, still < 70%, NWTS
team will consider milrinone

Shock not reversed

d/w NWTS

Catecholamine resistant shock
Discuss with NWTS
Consider hydrocortisone (1 mg/kg) if > 2 inotropes/atrisk of adrenal insufficiency
Consider calcium gluconate bolus +/- infusion
Continual reassessment to achieve goals
ECMO may be considered 3

If still hypotensive, add
vasopressin
If S,,0, still <70%,
add low dose adrenaline

60 min




